Environment
W Agency

Notice of variation and consolidation
with introductory note

The Environmental Permitting (England & Wales) Regulations 2016

Thames Water Utilities Limited

Beckton Sludge Powered Generator
Jenkins Lane

Barking

Essex

IG11 OAD

Variation application number
EPR/ZP3833BK/V003

Permit number
EPR/ZP3833BK

Permit number
EPR/ZP3833BK



Beckton Sludge Powered Generator
Permit number EPR/ZP3833BK

Introductory note

This introductory note does not form a part of the notice

Under the Environmental Permitting (England & Wales) Regulations 2016 (schedule 5, part 1, paragraph 19)
a variation may comprise a consolidated permit reflecting the variations and a notice specifying the variations
included in that consolidated permit.

This variation has been issued to update the permit following a statutory review of the permits in the industry
sector for incineration. The opportunity has also been taken to consolidate the original permit and
subsequent variations. The Industrial Emissions Directive (IED) came into force on 7th January 2014 with the
requirement to implement all relevant Best Available Techniques (BAT) conclusions as described in the
Commission Implementing Decision. The BAT conclusions for incineration were published on 03 December
2019 in the Official Journal of the European Union (L323) following a European Union wide review of BAT,
implementing decision 2017/2117/EU of 21 November 2017.

The schedules specify the changes made to the permit. Schedule 1 of the notice specifies the conditions that
have been varied and schedule 2 comprises a consolidated permit which reflects the variations being made.
All the conditions of the permit have been varied and are subject to the right of appeal.

Brief description of the process

This permit controls the operation of a waste incineration plant. The relevant listed activity is S5.1A(1)(b).
The permit implements the requirements of the EU Directives on Industrial Emissions and Waste.

The main features of the permit are as follows:

Furnace technology Fluidised Bed
Number of lines 3

Principal waste type Sewage sludge
Stack height 62.6m

Permitted plant capacity | 90,500 tonnes per year

Electrical generation 11.5 MWe
capacity

Setting & Impact

Thames Water Utilities’ Beckton Sewage Treatment Works (STW) is situated in east London in the borough
of Barking. It is adjacent to the River Thames at Grid Reference TQ 4450 8150. The Sludge Powered
Generator (SPG) is located within the curtilage of the STW, in the centre of the main works and within its
own compound about 2ha in area. The SPG incinerates sewage sludge produced by the STW and has been
operational since 1997. It was previously regulated under the Integrated Pollution Control regime and was
originally constructed, along with its sister plant at Crossness on the opposite bank of the Thames, to
incinerate sewage sludge when dumping at sea was banned.

There are no European-designated Habitats sites within 10km or any SSSI's within 2km. The nearest human
receptors are residential properties about 1km north of the site. Air dispersion modelling carried out on the

Permit number
EPR/ZP3833BK 2



gaseous emissions concludes that there are no significant risks to human health or the environment from the
SPG. Noise levels arising from the installation are below that at which complaints are considered likely. The
main odour control measure of the installation is the use of ventilated air for combustion within the
incinerator.

Operations at the installation are controlled by an Environmental Management System. The SPG has no
Climate Change Agreement or Direct Participant Agreement with the Emission Trading Scheme, although
the company operates an energy saving program to optimise performance.

The Installation

Beckton SPG consists of three parallel lines, each with a design capacity of 4.5 tonnes of dry solids per hour
and an average daily throughput of 258 tonnes of dry solids. The theoretical maximum capacity of the
installation is 90,042 tonnes per year (as dry solids).

Sludge is supplied to the incinerator from thickening tanks within the sewage works via a dedicated pipeline
discharging into one of two reception tanks. These serve eight membrane filter presses that separate water
from the sludge, increasing its dry solids content from about 5% to about 30%: the filtrate is returned to the
sewage works and the sludge cake transferred to intermediate storage silos.

Incineration of the sludge cake takes place in one of three fluidised-bed furnaces, with preheated air being
fed from the underside of a bed of sand, fluidising it and ensuring thorough mixing and combustion of the
cake. At 30% dry solids in the feed cake, the process is auto-thermal, requiring no combustion support.
However natural gas fired auxiliary burners are in place to maintain freeboard temperatures above 750°C,
particularly during start-up and shutdown. This temperature is authorised based on the nature of the
feedstock and the design of the fluidised bed (as allowed under IED article 51, paragraph 1).

Heat recovery is used extensively within the plant. Hot gases from the waste combustion pass through a
boiler to raise steam and this generates 11.5 MW of electricity via a turbine. Waste heat is further reused to
preheat combustion air and for plume reheat. The generator supplies the needs of the SPG, with a surplus
being exported to Beckton STW and/or the National Grid. An on-site demineralisation plant supplies boiler
water while about 1,200m3/h of final effluent from the STW is reused within the incinerator as condenser
cooling water in a once-through system before being returned to the STW.

The Abatement plant on each line consists of a cyclone to remove ash, a circulating fluidised reactor using
activated lignite coke to absorb mercury & dioxins followed by fabric filters for final ash and particulates
control. A two stage wet-scrubbing process is then used, first to remove chlorides and fluorides in a water
qguench, followed by scrubbing with sodium hydroxide to remove sulphur dioxide. Finally the gases are
cooled to condense water and then reheated with waste heat to minimise visible plume formation, before
being discharged from a 62.6 meter high triple-flue chimney.

Selective non-catalytic reduction plant, using ammonia injection to reduce the formation of oxides of nitrogen
within the combustion chamber, is used.

Emissions and Residues

Releases to Air from the three incineration lines are discharged via the chimney at points A1, A2 and A3.
There are also some minor vent points, but these are generally directed to within the enclosed building, from
where their emissions are incinerated as combustion air.

Releases to water from the installation include scrubber effluents that are subject to the IED and BAT
conclusions requirements, cooling water from the condensers, boiler blowdown, cleaning liquors, rainwater,
domestic flows, demineralisation plant effluent and the Filter Press filtrate. All of these liquors are directed to
Beckton STW, which acts as an effluent treatment plant for the incinerator.

The main solid waste from the incinerator is air pollution control residue, which is made up of sand and ash
from the fluidised beds and removed by the cyclones and bag-filters. This is stored in two silos before
removal by dry-product tanker or wetted using a covered lorry. All ash is currently re-used; however landfill is
used when this market is not available. Waste oil, greases and maintenance wastes are removed to suitably
licensed waste management facilities for recovery or disposal as appropriate.

Permit number
EPR/ZP3833BK 3



Raw Materials

Incoming sewage sludge is stored in two 220m3 reception tanks that feed the filter presses. In addition the
storage inventory for the installation includes bulk supplies of polyelectrolyte powder for sludge thickening,
sodium hydroxide for the wet scrubber, sodium hypochlorite for treatment of cooling water, hydrochloric acid
and sodium hydroxide for demineralisation, sand for the fluidised bed and activated lignite coke used in the
abatement plant. These are all imported in tankers and stored in dedicated tanks/silos with appropriate
bunding. Smaller quantities of phosphate, amine and oxygen scavengers for boiler water treatment and
lubricating oils are stored in drums and IBCs. Water use is high at approx. 1258m3 /hr, although 95% of the
supply is taken as final effluent from the STW and recycled back there.

The status log of a permit sets out the permitting history, including any changes to the permit reference
number.

Status log of the permit

Description Date Comments
Application ZP3833BK received 29/03/05 Duly Made 29/03/05
Notice issued requesting 15/09/05 Response received 29/09/05

information about the Best
Available Techniques used and
the Site Report

Email sent requesting an updated | 03/11/05 Response received 08/12/05
site plan and further minor details

Email sent requesting comments | 17/11/05 Response received 13/12/05

on the draft permit

Permit determined 16/12/05

Agency variation determined 03/03/14 Agency variation to implement the changes
EPR/ZP3833BK/V002 introduced by IED

Regulation 61 notice issued 05/04/22 Regulation 61 Notice requiring information for

Statutory review of permit. BAT Conclusions
published 03 December 2019.

Regulation 61 notice response 01/07/22

Variation issued 05/05/23
EPR/ZP3833BK/V003

End of introductory note

Permit number
EPR/ZP3833BK



Notice of variation and consolidation

The Environmental Permitting (England and Wales) Regulations 2016

The Environment Agency in exercise of its powers under regulation 20 of the Environmental Permitting
(England and Wales) Regulations 2016 varies

Permit number
EPR/ZP3833BK

Issued to
Thames Water Utilities Limited (“the operator”)
whose registered office is

Clearwater Court
Vastern Road
Reading
Berkshire

RG1 8DB

company registration number 02366661
to operate a regulated facility at

Beckton Sludge Powered Generator
Jenkins Lane

Barking

Essex

IG11 OAD

to the extent set out in the schedules.

The notice shall take effect from 05/05/2023

Name Date

Principal Permitting Team Leader 05/05/2023

Authorised on behalf of the Environment Agency

Permit number
EPR/ZP3833BK



Schedule 1

All conditions have been varied by the consolidated permit as a result of an Environment Agency initiated
variation.

Schedule 2 — consolidated permit

Consolidated permit issued as a separate document.

Permit number
EPR/ZP3833BK



Permit

The Environmental Permitting (England and Wales) Regulations 2016

Permit number
EPR/ZP3833BK

This is the consolidated permit referred to in the variation and consolidation notice for application

EPR/ZP3833BK/V003 authorising,
Thames Water Utilities Limited (“the operator”),
whose registered office is

Clearwater Court
Vastern Road
Reading
Berkshire

RG1 8DB

company registration number 02366661
to operate an installation at

Beckton Sludge Powered Generator
Jenkins Lane

Barking

Essex

IG11 OAD

to the extent authorised by and subject to the conditions of this permit.

Name

Date

Principal Permitting Team Leader

05/05/2023

Authorised on behalf of the Environment Agency

Permit number
EPR/ZP3833BK




Conditions

1

1.1

111

1.1.2
1.13

1.14

1.2

1.2.1

1.2.2

1.3

13.1

Management

General management

The operator shall manage and operate the activities:

(8) in accordance with a written management system that identifies and minimises risks of pollution,
including those arising from operations, maintenance, accidents, incidents, non-conformances,
closure and those drawn to the attention of the operator as a result of complaints; and

(b) using sufficient competent persons and resources.

(c) referenced in schedule 1, table S1.1 (AR1), from 03/12/2023, in accordance with a written other
than normal operating conditions (OTNOC) management plan.

Records demonstrating compliance with condition 1.1.1 shall be maintained.